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Common drugs that may require renal dose adjustments

Other drugs

Allopurinol

In patients with CKD, initiate therapy at 50–100 mg PO daily and increase maintenance dose to achieve urate target.

Normal dose range eGFR (mL/min/1.73m2)

10–20 3–10

300–600 mg PO daily 200 mg PO daily 100 mg PO daily

Gout prophylaxis

Normal dose range eGFR (mL/min/1.73m2)

30–80 < 30

Colchicine 0.5-0.6 mg PO daily up to 

BID (max 1.2 mg/day)

100% 0.3 mg PO daily

Gout flare treatment

Normal dose range eGFR (mL/min/1.73m2)

30–80 < 30

Colchicine 1–1.2 mg PO, then 0.5–0.6 

mg PO every 2 hours until 

relief or max 3 mg/24 

hours

100% Consider reduction; Do not 

repeat treatment within 14 

days
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